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__Rangelow | Rangeup | REBW | Freguency | Powerabs | ALimit Range Low | RangeUp | RBW | Frequency | __Powerabs | ALimit
1.700 GHz 1.700 GHz 1.000 MHz 1.70854 GHz -23.43 dBm -10.43 dé 1.740 GHz 1.755 GHz 100.000 kHz 1.74181 GHz .58 dBm -24.42 dB
1.709 GHz 1.710 GHz 200,000 kHz 170950 GHz -28.05 dBm -15.09 dB 1,755 GHz 1,756 GHz 200.000 kHz 175538 GHz -47.96 dém -34.96 dB
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Report No. : FG330714B

LTE Band 4 / 20MHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

N oo
Spectrum || Spectrum v
Ref Level 30.00 dBm  Offset 13.00 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 13.00 dg Mode Auto Sweep
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1,700 GHz 1.709 GHz 1.000 MHz 1.70874 GHz -25.73 d&m -12.73 dé 1.735 GHz 1.755 GHz 100.000 kHz 1.73963 GHz 1.34 dBm -28.66 dB
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LTE Band 4/ 20MHz / 16QAM
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Ref Level 30.00 dBm  Offset 13.00 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 13.00 di Mode auto Sweep
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1,700 GHz 1.709 GHz 1.000 MHz 1.70864 GHz -24.50 dBm -11.50 d& 1,735 GHz 1,755 GHz 100,000 kHz 1,73661 GHz 6.18 dBm -23.82 dB
1.708 GHz 1.710 GHz 200.000 kHz 1.70969 GHz -28.55 dBm -15.55 d& 1.755 GHz 1.756 GHz 200.000 kHz 1.75501 GHz -50.77 dBm -37.77.dB
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Conducted Spurious Emission

LTE Band 4/ 1.4MHz

@) (Spectrum )
Ref Level 0,00 dém  Offset 13.00 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 13,00 dB Mode Auto Sweep
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Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1,000 GHz 1.000 MHz 988.12344 MHz -44.86 dBm -31.86 dB 30,000 MHz 1,000 GHz 1.000 MHz 962.43128 MHz -44.69 dBm -31.69 d&
1.000 GHz 1,700 GHz 1.000 MHz 1.05335 GHz -45.23 dBm -32.23 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.61657 GHz -45.07 dBm -32.07 d&
1.765 GHz 3,000 GHz 1.000 MHz 2,48003 GHz -22,72 dBm -9,72 db 1,765 GHz 3,000 GHz 1.000 MHz 2,48003 GHz -23,52 dBm -10,52 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.98592 GHz -39.13 dBm -26.13 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.92692 GHz -39.04 dBm -26.04 db
9.000 GHz 13.000 GHz 1.000 MHz 10.61655 GHz -38.76 dBm -25.76 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.60605 GHz -38.76 dBm -25.76 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.61024 GHz -34,72 dBm -21.72 dB 13.000 GHz 18,000 GHz 1.000 MHz 17.602316 GHz -34.54 dBm -21.54 d&
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Spectrum
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30,000 MHz 1,000 GHz 1,000 MHz 947,88856 MHz -44.,84 dBm -31.84 dB
1.000 GHz 1,700 GHz 1.000 MHz 1.61972 GHz -45.17 dBm -32.17 d8
1.765 GHz 3.000 GHz 1.000 MHz 2,50226 GHz -43.46 dem -30.46 d&
3.000 GHz 9.000 GHz 1.000 MHz 6.92292 GHz -39.06 dBm -26.06 dB
9.000 GHz 13,000 GHz 1.000 MHz 1063955 GHz -38.77 dBém -25.77 dB
13.000 GHz 18,000 GHz 1.000 MHz 1553666 GHz -34.89 dBm -21.89 d&
i
JL J
Date:

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A3-15 of 21




ssamonias. FCC RADIO TEST REPORT Report No. : FG330714B

LTE Band 4 / 3MHz
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Ref Level 0.00 dém  Offset 13.00 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 13,00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 906.19940 MHz —44.77 dBm -31.77 dB 30,000 MHz 1,000 GHz 1.000 MHz 992.00150 MHz -44.46 dBm -31.46 db
1.000 GHz 1.700 GHz 1.000 MHz 1.46859 GHz -45.15 dBm -32.15 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.60922 GHz -45.19 dBm -32.19 d8
1.765 GHz 3,000 GHz 1.000 MHz 2.48003 GHz -19.76 dBm -6.76 dB 1,765 GHz 2,000 GHz 1.000 MHz 2.40225 GHz -40.41 dBm -27.41 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.51742 GHz -39.14 dBm -26.14 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.90042 GHz -39.05 dBm -26.05 db
9.000 GHz 13.000 GHz 1.000 MHz 10.63605 GHz -38.80 dBm -25.80 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.60955 GHz -38.,95 dBm -25.95 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.60316 GHz -34,72 dBm -21.72 dB 13.000 GHz 18,000 GHz 1.000 MHz 17.61024 GHz -34.69 dBm -21.69 d&
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Spectrum [DVD]
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30.000 MHz 1,000 GHz 1.000 MHz 931,89155 MHz -44,82 dBm -31.82 d8
1.000 GHz 1,700 GHz 1.000 MHz 1.48573 GHz -45.12 dBm -32.12 d8
1.765 GHz 3.000 GHz 1.000 MHz 2,53106 GHz -43,79 dém -30.79 d&
3.000 GHz 9.000 GHz 1.000 MHz 6.92892 GHz -39.17 dBm -26.17 dB
9.000 GHz 13,000 GHz 1.000 MHz 1062655 GHz -38,92 dBém -25.92 dB
13.000 GHz 18,000 GHz 1.000 MHz 1554833 GHz -34.77 dBém -21.77 d&
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LTE Band 4 / 5MHz
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Ref Level 0,00 dém  Offset 13.00 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 13,00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
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Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 904.74513 MHz —44.75 dBm -31.75 dB 30,000 MHz 1,000 GHz 1.000 MHz 813.61069 MHz -44.71 dBm -31.71 dB
1.000 GHz 1,700 GHz 1.000 MHz 1.49308 GHz -45.26 dBm -32.26 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.62181 GHz -45.00 dBm -32,00 dB
1.765 GHz 3,000 GHz 1.000 MHz 2.,40184 GHz -40,95 dBm -27,95 dB 1,765 GHz 3,000 GHz 1.000 MHz 2,07263 GHz -43,61 dBm -3061 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.94642 GHz -39.08 dBm -26.08 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.99642 GHz -39.18 dBm -26.18 db
9.000 GHz 13.000 GHz 1.000 MHz 10.61755 GHz -38.87 dBm -25.87 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.63555 GHz -38.72 dBm -25.72 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.60441 GHz -34.74 dBm -21.74 dB 13.000 GHz 18,000 GHz 1.000 MHz 17.60524 GHz -34.69 dBm -21.69 d&
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30.000 MHz 1,000 GHz 1.000 MHz 951,28186 MHz -44,46 dBm -31.46 d&
1.000 GHz 1,700 GHz 1.000 MHz 1.67674 GHz -45.25 dBm -32.25d8B
1.765 GHz 3.000 GHz 1.000 MHz 2.40225 GHz -24,95 dBém -11.95 d8
3.000 GHz 9.000 GHz 1.000 MHz 6.93342 GHz -39.03 dBm -26.03 dB
9.000 GHz 13,000 GHz 1.000 MHz 1063555 GHz -38,78 dBm -25.78 dB
13.000 GHz 18,000 GHz 1.000 MHz 17.60857 GHz -34.69 dém -21.69 d&
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG330714B

LTE Band 4/ 10MHz

Lowest Channel / QPSK Middle Channel / QPSK
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Ref Level 0,00 dém  Offset 13.00 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 13,00 dB Mode Auto Sweep
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Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 966.79410 MHz —44.64 dBm -31.64 dB 30,000 MHz 1,000 GHz 1.000 MHz 922.68116 MHz -44.90 dBm -31,90 d&
1.000 GHz 1,700 GHz 1.000 MHz 1.11177 GHz -45.32 dBm -32.32 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.65855 GHz -45.35 dBm -32.35 d
1.765 GHz 3,000 GHz 1.000 MHz 2,99527 GHz -43,20 dBm -30,20 dB 1,765 GHz 3,000 GHz 1.000 MHz 2,49855 GHz -43,60 dBm -30,60 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.99842 GHz -38.89 dbm -25.82 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.97492 GHz -39.09 dém -26.09 db
9.000 GHz 13.000 GHz 1.000 MHz 10.56705 GHz -38.62 dBm -25.62 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.61955 GHz -38.55 dBm -25.55 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.55500 GHz -34.73 dBm -21.72 dB 13.000 GHz 18,000 GHz 1.000 MHz 17.60566 GHz -34.57 dBm -21.57 di
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Spectrum [DVD]
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Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1,000 GHz 1,000 MHz 93964768 MHz -44.,63 dBm -31.63 dB.
1.000 GHz 1,700 GHz 1.000 MHz 1.47419 GHz -45.05 dBm -32.05 d8
1.765 GHz 3.000 GHz 1.000 MHz 2.98745 GHz -43.55 dem -30.55 d&
3.000 GHz 9.000 GHz 1.000 MHz 6.92792 GHz -39.18 dim -26.18 dB
9.000 GHz 13,000 GHz 1.000 MHz 1057555 GHz -38,89 dBém -25.89 dB
13.000 GHz 18,000 GHz 1.000 MHz 17.60732 GHz -34.79 dBém -21.79 d&
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LTE Band 4 / 15MHz
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Ref Level 0,00 dém  Offset 13.00 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 13,00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
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purious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 965.82459 MHz -44.,66 dBm -31.66 dB 30,000 MHz 1,000 GHz 1.000 MHz 966.79410 MHz -44.74 dBm -31,74 dB
1.000 GHz 1,700 GHz 1.000 MHz 1.69738 GHz -44,46 dBm -31.46 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.50112 GHz -45.22 dBm -32.22 dB
1.765 GHz 3,000 GHz 1.000 MHz 2,40225 GHz -24,32 dBm -11.32 dB 1,765 GHz 3,000 GHz 1.000 MHz 2,48086 GHz -43,69 dBm -30,69 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.93892 GHz -39.05 dBm -26.05 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.52992 GHz -39.17 dém -26.17 db
9.000 GHz 13.000 GHz 1.000 MHz 10.65504 GHz -38.88 dBm -25.88 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.62805 GHz -38.90 dBm -25.90 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.62066 GHz -34.61 dBm -21.61 dB 13.000 GHz 18,000 GHz 1.000 MHz 17.60566 GHz -34,70 dBm -21.70 dB
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Spectrum [DVD]
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rSpurInus Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1,000 GHz 1,000 MHz 965,33983 MHz -44.,66 dBm -31.66 dB
1.000 GHz 1,700 GHz 1.000 MHz 1.07049 GHz -44.03 dBm -31.98 d8
1.765 GHz 3.000 GHz 1.000 MHz 2,95782 GHz -43.54 dem -30.54 d&
3.000 GHz 9.000 GHz 1.000 MHz 6.94342 GHz -39.20 dBm -26.20 dB
9.000 GHz 13,000 GHz 1.000 MHz 1064154 GHz -38,82 dBém -25.82 dB
13.000 GHz 18,000 GHz 1.000 MHz 17.60107 GHz -34.52 dBém -21.52 d&
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LTE Band 4 / 20MHz
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Ref Level 0,00 dém  Offset 13.00 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 13,00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
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purious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 841.24188 MHz -44,77 dBm -31.77 dB 30,000 MHz 1,000 GHz 1.000 MHz 968.24838 MHz -44.78 dBm -31,78 dB
1.000 GHz 1,700 GHz 1.000 MHz 1.68373 GHz -45.22 dBm -32.22 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.57494 GHz -44,98 dBm -31.98 dB
1.765 GHz 3,000 GHz 1.000 MHz 2.42612 GHz -22,73 dBm -9,73 db 1,765 GHz 3,000 GHz 1.000 MHz 2,42612 GHz -23,36 dBm -10.36 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.97092 GHz -39.05 dBm -26.05 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.91292 GHz -39.11 dm -26.11 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.67879 GHz -38.84 dBm -25.84 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.58705 GHz -38.82 dBm -25.82 d8
13.000 GHz 18.000 GHz 1.000 MHz 15.55500 GHz -34.80 dBm -21.80 dB 13.000 GHz 18,000 GHz 1.000 MHz 17.60024 GHz -34.60 dBm -21.60 di&
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Spectrum [DVD]
Ref Level 0.00 dém  Offset 13.00 dB Mode Auto Sweep
SGL Count 100/100
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rSpurInus Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1,000 GHz 1,000 MHz 967, 76362 MHz -44,77 dBm -31.77 dB.
1.000 GHz 1,700 GHz 1.000 MHz 1.63756 GHz -45.27 dBm -32.27 d8
1.765 GHz 3.000 GHz 1.000 MHz 2.,48003 GHz -23.11 dém -10.11 d&
3.000 GHz 9.000 GHz 1.000 MHz 6.99692 GHz -39.12 dim -26.12 dB
9.000 GHz 13,000 GHz 1.000 MHz 1061505 GHz -38,72 dBém -25.72 dB
13.000 GHz 18,000 GHz 1.000 MHz 15.53291 GHz -34.68 dém -21.68 d&
v S
J1 J L
Date: # 17:14:49

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. :

FG330714B

Frequency Stability
Test Conditions LTE Band 4 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
35 Normal Voltage 0.0068
30 Normal Voltage 0.0041
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0070
PASS
0 Normal Voltage 0.0018
20 Maximum Voltage 0.0068
20 Normal Voltage 0.0002
20 Battery End Point 0.0063
Note:
1. Normal Voltage = 3.87 V. ; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage = 4.4 V.
2. The frequency fundamental emissions stay within the authorized frequency block.
TEL : 886-3-327-3456 Page Number : A3-21 of 21
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ssamonias. FCC RADIO TEST REPORT Report No. : FG330714B

LTE Band 5

Peak-to-Average Ratio

Mode
Mod.
RB Size
Middle CH

LTE Band 5/ 10MHz

QPSK 16QAM
Full RB

5.39

Limit: 13dB
Result
6.75 PASS

27RBO

LTE Band 5/ 10MHz / QPSK LTE Band 5/ 10MHz / 16QAM
Middle Channel / Full RB Middle Channel / Full RB
Ref Level 30.00 dBm Offset 12 30 dB Ref Level 3000 dém Offset 12.30 d&
o Att 0 dé AQT 2ms @ RBW 10 MHz o Att 30 dB AQT 2 ms & RBW 10 MHz
@153 view @153 view
= S
<] —
1] 0.1 =
0o 0.0
E-03: , 1E-
E-04: 1E4 T
1 \\
ED - 1€ 1 ‘E
‘.
CF 836.5 MHzZ Mean Pwr + 20.00 dB CF 836.5 MHz jean Pwr + 20.00 dB
Ci Cumulative Distril ion Function Samples: 130000 ‘Complementary Cumulative Distribution Function Samples: 130000
Mean | poak | crest | 1% | 19 | 0o.a% | p.01% | Mean | Peak | crest | 0% | 104 | 0a% | 0.01% |
Trace 1 21.68 dBm 28,05 dBm 6.37 dB 2.49 dB 4.49 dB 5.39 dB 6.03 dB Trace 1 20.73 dBm 28.58 dBm 7.85 dB 2.96 dB 5.25 dB 6.75 dB 7.50 dB
Marker Marker
il [T ()

TEL : 886-3-327-3456 Page Number 1 A4-1of 17
FAX . 886-3-328-4978




ssamonias. FCC RADIO TEST REPORT Report No. : FG330714B

26dB Bandwidth

Mode LTE Band 5 : 26dB BW(MHz)
BW 1.4AMHz 3MHz 5MHz 10MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 1.30 1.28 3.00 3.04 4.96 5.05 9.89 5.561
TEL : 886-3-327-3456 Page Number : A4-2 of 17
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG330714B

LTE Band 5

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

m - m -
Ref Level 30.00 GBm  Offset 1230 db @ RBW 30 kHz RefLevel 20.00 dbm  Offset 12.30 0B = RBW 30 kHz
e Att 30d8 SWT  63.2 s @ VBW 100kHz  Mode Auto FFT o att 30dE SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 15.86 dBm mi1] 15.83 dBm
2 . 836.02170 MHz - 836.38250 MHz
T - ndB i 26.00 dB ndB 26.00 dB
10 P A M AR 1.295100000 MHz 10 N L B A 1.283900000 MHz
Qfactar | 645.5 Q factor 651.4]
o - = 0 de: -
; ! Ty 2
10 d - -10 di -
g / 3
-20 - T -20 -
T o S — [
oy i N oy, .
40 dBm -40 dBm
-s0 -s0
60 d -60 di
CF 836.5 MHz 1001 pts Span 2.8 MHz 6.5 MHZ 1001 pts Span 2.8 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result Type | Ref | Tre | X-value ¥-value |__Function | Function Result
ML T 836.0217 MHz 15.96 dbm ndB down 12951 WHz ML 1 5363625 MHz 15.83 dem ndB down
TL 1 835.8455 MHz -10.01 dém ndg 26.00 dB T 1 835.6622 MHz -10,16 dBm ndg
T2 i 837.1406 MHz -10.11 dém q factor 645.5 T2 i 837.1462 MHz 10,05 dém q factor
L JU J - L JU J

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

- im 2
Ref Level 30.00 cbm  Offset 12,30 db @ RBW 100 Kz RefLevel 30.00 dbm  Offset 12.30 o & RBW 100 khz
o At I0de ST 195 @ VBW 300 kHz  Mode Auta FFT o att a0de SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17K Max [@ 37+ Max
[EEEY 17.73 dBm Mi[1] 15.87 dBém
1 B36.09840 MHZ 837.68080 MHZ
2 2
2 I . S _ndB__ » 26.00 dp| =@ i ndB 26.00 dp|
10 - - it il 2.997000000 MHz - R . B 3.039000000 MHz
7 Q factor 279.0 ] Q factor 275.6
0 d8: 4
10 di ;,
-20 ¢
RaY SN Y e e
— Y S ~
3 VeSO
-40 dBm:
50 -50
60 df -60 di
CF 836.5 MHz 1001 pts Span 6.0 MHz 6.5 MHZ 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result
ML T 836.0984 MHz 17.73 dém nd@ down 2,987 MHz [ 1 37,6808 MHz 15.87 dem nd@ down 3.039 MHz
T 1 834,9835 MHz -8.26 dBm nd8 26,00 d8 T 1 834.9775 MHz -10,27 dem nd8 26,00 d8
T2 1 837.9805 MHz -6.18 dbm q factor 279.0 T2 1 838.0165 MHz -10.42 dam q factor 275.6
L )| J -

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

trum - um -
Ref Level 30.00 cbm  Offset 12,30 db @ RBW 100 Kz RefLevel 30.00 dbm  Offset 12.30 o & RBW 100 khz
lo att I0de ST 195 @ VBW 300 kHz  Mode Auta FFT o att a0de SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17K Max [@ 37+ Max
[EEEY 16.11 dBm mi1] 14.09 dBm
. e 837.75900 MHZ - : B36.96000 MHZ
ndB y 26.00 dB ndB 26.00 dB
10 oA AT AV P B 4955000000 MHz 0 Y Ve ped A AB YA s 5.045000000 MHZ|
I Q factor 169.1) i 4 factor 165.9)
. 0ds L .
10 df -
i/
-20 .
— PR S il i VP
= 50 T
Honmr]
-40 dBm:
-50 -50
60 df -60 di
CF 836.5 MHz 1001 pts Span 10.0 MHz 6.5 MHZ 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result
ML T 837.758 MHz 16.11 dém nd@ down 4,855 MHz [ 1 B36.96 MHz 12.09 dem nd@ down 5.045 MHz
T 1 833,993 MHz -9.60 dam nds 26,00 d8 T 1 £32.903 MHz -12,29 darm nds 26,00 d8
T2 1 838.948 MHz -9.90 dém q factor 169.1 T2 1 B30.037 MHz -12.19 dBm q factor 165.9
L )i w

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG330714B

LTE Band 5

Middle Channel / 10MHz / 16QAM

Spectrum & 2
Ref Level 30.00 GBm  Offset 1230 db = RBW 300 kHz
o att 0GB BWT  12.6 s @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100
@17k Max
mi1] 18.56 dBm
. il 834.1420 MHz
- N S P 26.00 dB
10 ol et TV e 9.890000000 MHz
b /‘ Q factor \ 84.9
0ds - L
' 19
10 dam - ;-
-20 dém / Y
A )
A0 e e Vs -
40 dBm
-50 dBm
-60 dBm
CF 836.5 MHz 1001 pts Span 20.0 MHz
Marker
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result |
ML T 834.142 MHz 18.56 dbm ndB down 9,60 MHz
TL 1 831.585 MHz -7.74 dBm ndg 26,00 dB
T2 i 841.475 MHz -7.51 dém q factor 84.3

=
il
RefLevel 30.00 0Bm OHset 1230 0B = RBW 100 kHz
o att 0GB SWT  37.9ps @ VBW 300 kHz  Mode Auts FFT
SGL Count 100/100
(@ 1Pk Max
m1[1]
20 dom ¥ nd 26.00 db|
parer A s gy [ B 5.514000000 MHz|
10 gem | Q factor 151.1
o
{
T
" b
10
7
/
-20 f
; & "
=0 ﬁ"f P p
g R
aivlinm Do
-s0
60 di
CF B36.5 MHz 1001 pts Span 20.0 MHz
Marker
Type | Ref | Tre | -value | Y-value |__Function | Function Result
[} 833,343 MHz 14.54 dbm b down 5514 MHz
T1 1 831,625 MHz -11.23 dbm noB 26.00 dE
T2 1 637.138 MHz -11.75 dbm Q factor 1511
it v

TEL : 886-3-327-3456

FAX . 886-3-328-4978

Page Number

1 Ad-4 of 17



ssamonias. FCC RADIO TEST REPORT Report No. : FG330714B

Occupied Bandwidth

Mode LTE Band 5 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 1.10 1.09 2.74 2.70 4.49 4.48 9.01 4.86
TEL : 886-3-327-3456 Page Number : A4-5 of 17

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG330714B

LTE Band 5

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4AMHz / 16QAM

m - m -
Ref Level 30.00 GBm  Offset 1230 db @ RBW 30 kHz RefLevel 20.00 dbm  Offset 12.30 0B = RBW 30 kHz
lo att 30d8  SWT  63.2ps @ VBW 100kHz  Mode Auto FFT o att 30dE SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 16.49 dBm mi1] 15.63 dBm
2 . 836.27620 MHz - 836.38250 MHz
occ Bw 1096503497 MHz occ Bw 1090909091 MHz
D A P,
10 ¢ A 10 o =
o - 0 de:
/ N\ N\
10 d - -10 df
/ / \
-20 - -20 = ht T
P \ -~
N P ety I b P § St paaL |
7 Sy 30 S =
40 dBmv -40 dBm:
-50 -50
60 df -60 di
CF 836.5 MHz 1001 pts Span 2.8 MHz 6.5 MHZ 1001 pts Span 2.8 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML 1 836.2762 MHz 16.43 dém Ml i 6363625 MHz 15.63 dém
T 1 835.95175 MHz 7.75 darm oce Bw 1.095503497 MHz T 1 835.95734 MHZ .40 dBim oce Bw 1.090909091 MHz
T2 1 837.04825 MHz 9.64 dBm T2 1 B37.04B25 MHz 7.82 dBm

L JU J -

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

il m il
Ref Level 30.00 cbm  Offset 12,30 db @ RBW 100 Kz RefLevel 30.00 dbm  Offset 12.30 o & RBW 100 khz
lo att I0de ST 195 @ VBW 300 kHz  Mode Auta FFT o att a0de SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
EEEY 17.67 dBm Mi[1] 17.08 dBm
2 M1 £37.03550 Mitz -  §35.61250 Mz
R N 0y 12 0739 MHzZ R, S N PRl 2.697302697 MHZ]
wd 10d
{ \ / \
] \‘ 0 da L
10 df /‘ \ =10 di T
20 - -20 /_\/’
Pt R P e S By
i - ~n - -
Zod - 20 dbm —~
40 dBmv -40 dBm:
-50 -50
60 df -60 di
CF 836.5 MHz 1001 pts Span 6.0 MHz 6.5 MHZ 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 837.0395 MHz 17.67 dom [ 1 635,612 MHz 17.08 dem
T 1 835.12138 MHz 11.53 dam oce Bw 2.739260739 MHz T 1 835.15135 MHZ 11.31 dam oce Bw 2697302697 MHz
T2 1 837.86064 MHz 11.33 dBm T2 1 B37.84B6S MHz 10.94 dBm

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

Ref Level 00 dBm  Offset 12.30 dB & RBW 100 kHz Ref Level 00 dBm  Offset 12.30 dB & RBW 100 kHz
lo att I0de ST 195 @ VBW 300 kHz  Mode Auta FFT o att a0de SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 15.51 dBm mi1] 14.72 dBm
. 837.38500 MHZ - B36.39000 MHZ
B . +.485514486 MHZ, 2 7 oce Bw . +.475524476 MHZ,
Tl e s e e A AV Wk AR WLV, S
10d W i 10 d y h Wk A \\
o ! 0ds I
/ | / 1
d \ i
10 \I -10 ] T
20 A [‘u
I \ pm—“y “\J
[ S e A Y P
50 d - =
] "+ [
40 dBmv -40 dBm:
-50 -50
60 df -60 di
CF 836.5 MHz 1001 pts Span 10.0 MHz 6.5 MHZ 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 837.389 MHz 15.51 dém [ £36.35 MHz 14.72 dem
T 1 834.26224 MHz 11.38 dam oce Bw 4,485514486 MHZ T 1 834.26224 MHZ 3,92 dBm oce Bw 4,475524476 MHZ
T2 1 838.74775 MHz 11.08 dBm T2 1 B3B.73776 MHz 9.73 dBm

L )

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG330714B

LTE Band 5

Middle Channel / 10MHz / 16QAM

trum b
Ref Level 30.00 cbm  Offset 12,30 db = RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT
SGL Count 100/100
(@ 17k Max
16.68 dBm
836.0600 MHz
20
T e~ e 9.010080011 MHz
el v SNPa
10d Y g
/ \
o8 t
i \
10 dBm - LY
[
20 dBm Aracyl \
- e - L
| o N
<0 dom Sy &
-40 dBm
50 dgm
-6 dBm
CF B836.5 MHz 1001 pts Span 20.0 MHz
Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f £35.06 MHz 16.68 dam
T1 1 9319845 MHz 11.70 dBm Oce Bw 9.010985011 MHz
T2 1 840.9955 MHz 11.26 dam
~ I 4 -

m:J
v
RefLevel 30.00 0Bm OHset 1230 0B = RBW 100 kHz
o att 0GB SWT  37.9ps @ VBW 300 kHz  Mode Auts FFT
SGL Count 100/100
(@ 1Pk Max
mif1] 15.10 dBm|
832.3040 MHz
20 dom Occ B +.B55144B55 MH2
I N CR LV
10 dom : Ial 0
| |
! I \
{ |
d /
10 i "
! Y
-20 /
J |
el L
e Pt
2d b L ELANTIEN VTS
f Ty
-s0
60 di
CF B36.5 MHz 1001 pts Span 20.0 MHz
Marker
Type | Ref | Tre | X-value | Y-value |__Function | Function Result |
[} 1 832.30 MHz 15.10 dbm
Tl 1 832.0045 MHz 5.52 dbm Occ Bw 4.655144355 MHz
T2 1 836.8506 MHz £.40 dbm

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG330714B

Conducted Band Edge

LTE Band 5/ 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Spectrum || Spectrum

Ref Level 30.00 dBm  Offset 12.30 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 12,30 db Mode Auto Sweep
S6L Count 100,100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr

Limit Gheck PAES | SPURIGUECHBEKARS_ PAES

. ; ; AkS Line _§PURIDUS_LINE_ABS, PAS
0 ulﬁ’l_:;m PURIOUS_| INE_ABS P Iy 20 dbime /#\ 5
10 dém !/ \ 10 dem ’ -
| |
|
ods ! 0 dem / i
-10 d8m | -10 dBm
SPURIOUS_LINE_ABS a J
-20 dém ];, -20 dBm
-30 dBm J \ -30 dém } \,\
40 dBm: -40 “'“'M q\
50 dam !f . Y
L ml MWW e Wgrr ‘\WI

-60 dBm -60 dBm
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts StE 860.0 MHz
purious Emissions Spurious Emissions

Rangelow | Rangeup | REBW | Frequency | Powerabs |  aAtimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit

815.000 MHz 923,000 MHz 100,000 kHz 822,94B805 MHz -51.42 dém -38.49 de 847.000 MHz 849.000 MHz 100.000 kHz 848,75724 MHz 21.24 dBm -8.66 dB

823.000 MHz 824,000 MHz 20,000 kHz 823,99950 MHz -25.08 dBm -12.08 dB 543,000 MHz 850.000 MHz 20.000 kHz 540,00050 MHz -24.08 dBm -11.08 dB

824.000 MHz 826,000 MHz 100.000 kHz 824,25075 MHz 21.21 dBm -8.79 dB 550.000 MHz 860.000 MHz 100.000 kHz 850.01499 MHz -51.60 dbm -38.60 db

—e
i J ) e i 1 )
1:11 Date: 9.MAR.2023 11

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

pectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 12,30 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 12.30 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PARS | SPURIGSHIE CHEEKARS_ PABS
1 5 5 ABS Li SPURIDUS, INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PASS 20 chine 5
10 dbm {" e ""‘“"""‘\ 10 dBTI ‘\
0de { 1 0 dém ¥
-10 dem - | -10 dpm
SPURIOUS_LINE_ABS ‘ i
-20 dBm l '\\- 20 dBm
-30 dem ”; me |[| e
-40 dem J ‘Mlﬂf 40 dem
50 dBm = -50 dem
Lo P
-60 dem -60 dem
Start 815.0 MHz 3003 pts Stop 826.0 MHz | |[I'Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Fraquency | PowerAbs |  ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
£15.000 MAz 523,000 MHZ 100,000 kHz 522,08801 MRz -38.07 dem -25.07 06 847.000 MHZ 840,000 M2 100 000 kHz 847 05804 MHZ 13,48 dbm ~16.55 08
823.000 Mrz | 824,000 Mhz 20.000 kiz £23,93550 MHz -28.67 dém -15.67 d8 849,000 MHz 850,000 MHz 20,000 kHz £49,00050 MHz -31.02 dBm -18.02 dB
£24.000 MHz 526000 MHz 100.000 kHz 824.87612 MHz 13.16 dBm -16.84 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.02498 MHz -38.05 dbm -25.05 db
Y
I 1 P
pare d Date: 9.MAR.2023

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG330714B

LTE Band 5/ 1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum = s um
Ref Level 30.00 dBm  Offset 12,30 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 12.30 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
d 3 3 ABS Line _$PURIDOUS_LINE_ABS PASES
20 ghine _FPURIOUS }INE_ABS P [\ J L f
10 dBm \ 10 dBm i \1I
0de l 0 dem /J
-10 dBm 1 -10 dBm
SPURIOUS_LINE_ABS “ J
20 dem I‘q -20 dBm—f
ft
-30 dBm -30 dem—}
R
-4 dBm 40 demn—
N YN o
-50 dam m
‘__m_,,m_wmu-‘w ‘M"“‘JA‘%UM“
=60 cBm; -60 dem:
Start 815.0 MHz 3003 pts Stop 826.0 MHz ||| Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency | Ppowerabs | aLimit || Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
E15.000 MAz 923,000 MHz 100,000 kHz 922,99600 MAz -50.43 dem -37.43 d& 547000 MHZ 849,000 MHZ 100,000 kA2 84876523 MHZ 5050 dbm 0.41 0B
523,000 MHz £24.000 MHz 20,000 kHz 823,99550 MHz -25.83 dbm -12.83 8 849,000 MHz 850.000 MHz 20,000 kHz £49,00050 MHz -24.00 dBm -11.00 dB
824.000 MHz £26.000 MHz 100.000 kHz 824.24076 MHz 20.23 dBm -9.77 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.01499 MHz -50.70 dBm -37.70 dB
S
T
Il - i [ o
Date: 9.MAR.2023 Date: 9.MAR.2023 11
Spectru || Spectrum
Ref Level 30.00 dBm  Offset 12,30 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 12.30 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURIGSHIE CHEEKARS_ PABS
. . x ABS Li SPURIDUS, INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PABS 20 dkine s
10 dem pll e 10 dBrt® ""“"‘J‘*\
0de {( \\ i UBJ \
-10 dBm - -10 dpm
SPURIOUS_LINE_ABS # \
20 dem ‘ L 20 dm
-30 dBm 5 v [ 3etiem
-40 dem P ai 40 dem “""-
e T
T T
50 dBm — 50 dem
Jor s \HHV
-60 dm 50 derm
Start 815.0 MHz 3003 pts Stop 826.0 MHz ||| Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency | Ppowerabs | aLimit || Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
£15.000 MHz 823,000 MHz 100,000 kHz 822,98801 MHz -39.41 dém -26.41 d& 847.000 MHz §49.000 MHz 100.000 kHz 848.68931 MHZ 12.63 dBm -17.37 d&
523,000 MHz £24.000 MHz 20,000 kHz 823,99950 MHz -31.05 dém -18.05 8 849,000 MHz 850.000 MHz 20,000 kHz £49,00050 MHz -31.80 dBm -18.80 dB
824.000 MHz £26.000 MHz 100.000 kHz 82439461 MHz 12.07 dém ~17.93 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.01499 MHz -39.61 dbm -26.61 db
T
Il 1 P
Date: 9.MAR.2023 11:21:45
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG330714B

LTE Band 5/ 3MHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ectrum = s um
Ref Level 30.00 dBm  Offset 12.30 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 12.30 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGHEGHBEKARS_ PABS
3 3 3 ABS Line _$PURIOUS NE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P 20 gbine s
10 dBm " x Lt e p—]
ode ( \ dem ¥
-10 dem J] ‘ -10 dem -
SPURIOUS_LINE_ABS f ‘
-20 dem l -20 dBm \
-30 dBm -30 dem
N,J-*LMM,J
40 dBm — 40 dem wﬁ"‘
_,,w"r_-A"'M' N“"“""""’“*m__
-50 dBm — . -50 dBm
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£15.000 MRz 523,000 MHz 100,000 kHz 522,98002 Mhz 32,06 dem ~19.06 d& 546.000 MHz 849,000 MHZ 100,000 kA2 846.65465 MAz 376 dbm 2024 dB
£23.000 MHz 824,000 MHz 30.000 kkz 823,99950 MHz -28.47 dBm -15.47 8 949.000 MHz 850,000 MHz 30.000 kHz 849,00050 MHz -30.25 dBm -17.25 d8
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__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£15.000 MRz 523,000 MHz 100,000 kHz 522,98002 Mhz 32,85 dem ~19.85 db 546.000 MHz 849,000 MHZ 100,000 kA2 84624126 MAZ 871 dbm 21.00 dB
£23.000 MHz 824,000 MHz 30.000 kkz 823,99950 MHz -30.05 dBm -17.05 8 949.000 MHz 850,000 MHz 30.000 kHz 849,00050 MHz -30.58 dBm -17.58 d8
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SPORTON LAB.
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Report No. : FG330714B

LTE Band 5/5MHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ectrum =l ¢ um
Ref Level 30.00 dBm  Offset 12.30 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 12,30 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghine —FPURIOUS_|INE_ABS P 20 gbine 5
10 dem 10 dgm:
PP v"‘-l-l“\""‘om-muw\ Iy e——
0 dBd , + dBm:
-10 dBm ! 10 dBm
SPURIOUS_LINE_ABS j \ ‘n
20 dBm j -20 dBm \
-30 dBm -30 dBm I
———— T
40 derm. - - 1 -
—= 40 dBm ] —
S P
-50 dem
T
-60 dBm -60 dBm
Start 815.0 MHz 3003 pts Stop 829.0 MHz Start 844.0 MHz 3003 pts Stﬂ 860.0 MHz
purious Emissiurll; | | | | Spurious Emissions
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815.000 MHz 923,000 MHz 100,000 kHz 822,89211 MHz -32.63 dém -19.63 de '844.000 MHz 849.000 MHz 100.000 kHz 844,73177 MHz 7.66 dBm -22.34 d&
823.000 MHz 824,000 MHz 50.000 kHz 82395754 MHz -25.64 dBm -16.64 dB 49,000 MHz 850,000 MHz 50,000 kHz 840,03746 MHz -31.55 dBm -18.55 dB
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815.000 MHz 923,000 MHz 100,000 kHz 922,90010 MHz -32.73 dém -20.73 de '844.000 MHz 849.000 MHz 100.000 kHz 846,77972 MHz 7.00 dem -23.00 d&
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG330714B

LTE Band 5/ 10MHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ectrum = s um
Ref Level 30.00 dBm  Offset 12,30 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 12.30 de Mode Auto Sweep
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Range Law Range Up RBW Freguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequency PowerAbs | ALimit
515.000 MAz | 823.000 MHZ 100,000 kHz 822,98002 MHz ~34.67 dBm -21.67 05 $30.000 MAZ | 849.000 MHZ 100,000 kiz 84662737 MRz 458 cBm _25W|
523,000 MHz £24.000 MHz 100,000 kHz 823,94855 MHz -30.88 dém -17.88 8 849,000 MHz 850.000 MHz 100,000 kHz 840,00749 MHz -32.67 dBm -19.67 dB
£24.000 MHz 534.000 MHz 100.000 kHz 83177722 MHz 4.36 dBm -25.54 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.01499 MHz -41.19 dBm -28.19 dB
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§15.000 MAz 823,000 MHZ 100,000 KAz 822,04605 MHz -34.27 dBm -21.27 0B 539,000 MH= 549,000 MHz 00,000 kriz 543 76024 Wiz =25 dom = RIAT)
£23.000 MHz 924.000 MHz 100.000 kHz 92387852 MHz -29.89 dBm -16.85 d8 849,000 MHz 850,000 MHz 100.000 kHz 949.01948 MHz -40.99 dBm -27.99 dB
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Conducted Spurious Emission

LTE Band 5/ 1.4MHz

Lowest Channel / QPSK Middle Channel / QPSK
5p T|[ spect i
Ref Level 0.00 dBm Offset 12.30 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 12.30 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 794.61453 MHz -55.69 dBm -42.69 dB 30.000 MHz 815.000 MHz 100.000 kHz B807.76328 MHz -55.66 dBm -42.66 dB
860,000 MHz 1.000 GHz 100.000 kHz 897.87000 MHz -55,02 dBm -42,02 dB 860,000 MHz 1,000 GHz 100.000 kHz 904.31000 MHz -55.12 dBm -42,12 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.51887 GHz -44.52 dBm -31.52 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.95226 GHz -44.53 dBm -31.53 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98675 GHz -39.86 dBm -26.86 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99225 GHz -39.77 dém -26.77 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.37066 GHz -41.24 dBm -28.24 db 7.000 GHz 9,000 GHz 1.000 MHz 7.37316 GHz -41.18 dBm -28.18 d&
_— —_—
)i 2 )i w
L JL ) L L J
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20.000 MHz 215.000 MHz 100.000 kHz 777.98234 MHz -55.44 dBm -42.44 dB
860,000 MHz 1.000 GHz 100.000 kHz 87215667 MHz -55.23 dem -42.23 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.96876 GHz -44.61 dbm -31.61 dB
3,000 GHz 7.000 GHz 1.000 MHz 5.97675 GHz -39.79 dBm -26.79 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.37066 GHz -41.26 dBm -28.26 d&
i
I J -
Date 11:19:18
TEL : 886-3-327-3456 Page Number 1 A4-13 of 17

FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG330714B

LTE Band 5/ 3MHz

Lowest Channel / QPSK Middle Channel / QPSK
pectrum 7 ||| Spectrum
Ref Level 0.00 dBm  Offset 12,30 dB Mode Auto Sweep RefLevel 0.00 dBm  Offset 12,30 d@ Mode Auto Sweep
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 814.63203 MHz -55.35 dBm -42.35 dB 30.000 MHz §15.000 MHz 100.000 kHz 796.23353 MHz -55.58 dBm -42.56 dB
860,000 MHz 1.000 GHz 100.000 kHz 983.55000 MHz -55.00 dBm -42,00 dB 860,000 MHz 1.000 GHz 100.000 kHz 989.24333 MHz -54.95 dBm -41,95 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.99875 GHz -44.12 dBm -31.12 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.52037 GHz -44.53 dBm -31.53 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.92226 GHz -39.85 dBm -26.85 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.94476 GHz -40.00 dBm -27.00 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.36966 GHz -41.12 dBm -28.12 db 7.000 GHz 9,000 GHz 1.000 MHz 7.69908 GHz -41.22 dBm -28.22 dB
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20.000 MHz 215.000 MHz 100.000 kHz 797.999384 MHz -55.65 dBm -42.65 dB
860,000 MHz 1.000 GHz 100.000 kHz 939.21667 MHz -55.07 dem -42.07 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.49488 GHz -44.58 dbm -31.58 dB
3,000 GHz 7.000 GHz 1.000 MHz 6.92626 GHz -39.75 dBm -26.75 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.36966 GHz -41.03 dBém -28.03 d&
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LTE Band 5/5MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spectrum u? Spectrum I:Iv?
Ref Level 0.00 dBm Offset 12.30 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 12.30 dB Mode Auto Sweep
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 784.85109 MHz -55.77 dBm -42.77 dB 30.000 MHz 815.000 MHz 100.000 kHz 763.90141 MHz -55.61 dBém -42.61 dB
860,000 MHz 1.000 GHz 100.000 kHz 959.37667 MHz -55,02 dBm -42,02 dB 860,000 MHz 1,000 GHz 100.000 kHz 987.93667 MHz -55.26 dBm -42.26 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.48138 GHz -44.34 dBm -31.34 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.98725 GHz -44.53 dBm -31.53 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.95976 GHz -39.92 dBm -26.92 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.92626 GHz -39.78 dBm -26.78 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.70557 GHz -41.02 dBm -28.02 db 7.000 GHz 9,000 GHz 1.000 MHz 7.70257 GHz -41.30 dBm -28.30 di
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Range Low | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
20.000 MHz 215.000 MHz 100.000 kHz 806.92922 MHz -55.22 dBm -42.22 dB
860,000 MHz 1.000 GHz 100.000 kHz 995.68333 MHz -55.06 dem -42.06 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.50537 GHz -44.19 dBm -31.19 dB
3,000 GHz 7.000 GHz 1.000 MHz 5.97425 GHz -39.68 dBém -26.68 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.37016 GHz -41.26 dBm -28.26 d&
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LTE Band 5/ 10MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spectrum u? Spectrum I:Iv?
Ref Level 0.00 dBm Offset 12.30 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 12.30 dB Mode Auto Sweep
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 636.43703 MHz -55.29 dBm -42.29 dB 30.000 MHz 815.000 MHz 100.000 kHz 814.53391 MHz -54.01 dBém -41,01 dB
860,000 MHz 1.000 GHz 100.000 kHz 925.68333 MHz -55,22 dBm -42,22 dB 860,000 MHz 1,000 GHz 100.000 kHz 929.41667 MHz -55.04 dBm -42.04 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.88425 GHz -44.32 dBm -31.32 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.52937 GHz -44.62 dBm -31.62 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.97925 GHz -39.85 dBm -26.85 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.95226 GHz -39.91 dBém -26.81 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.37216 GHz -41.31 dBm -28.31 db 7.000 GHz 9,000 GHz 1.000 MHz 7.37666 GHz -41.31 dBm -28.31 dB
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Range Low | RangeUp | RBW Frequency |  PoweraAbs | ALimit |
20.000 MHz 215.000 MHz 100.000 kHz 773.27234 MHz -55.62 dBm -42.62 dB
860,000 MHz 1.000 GHz 100.000 kHz 971,51000 MHz -55.21 dem -42.21 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.49188 GHz -44.39 dbm -31.39 dB
3,000 GHz 7.000 GHz 1.000 MHz 6.93776 GHz -40,03 dBém -27.03 d&
7.000 GHz 9.000 GHz 1.000 MHz 7.69208 GHz -41.23 dBm -28.23 d&
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Frequency Stability
Test Conditions LTE Band 5 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz 2.5ppm
(°C) (Volt) Deviation (ppm) Result
35 Normal Voltage 0.0090
30 Normal Voltage 0.0079
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0087
PASS
0 Normal Voltage 0.0072
20 Maximum Voltage 0.0096
20 Normal Voltage 0.0047
20 Battery End Point 0.0033

Note: Normal Voltage = 3.87 V. ; Battery End Point (BEP) = 4.4 V. ; Maximum Voltage = 3.6 V.
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LTE Band 12

Peak-to-Average Ratio

Mode

Mod.
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27 RBO

Result

5.39
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Mean | poak | crest | 10% | 19 | 0.9 0.01% | Mean | Peak | crest | 109 | 10% | ©0a% | o0.01% |
Trace 1 21.76 dBm 27.75 dBm 5.99 d 2.46 dB 4.46 dB 5.39 dB 5.71 dB Trace 1 20.76 dBm 27.86 dBm 7.10 dB 3.10 dB 5.19 d8 6.32 dB 6.90 dB
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26dB Bandwidth

Mode LTE Band 12 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 1.29 1.28 3.00 3.03 4.95 4.89 9.69 5.55
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